
 

 

Ministry of the Environment, 
Conservation and Parks 
 
Drinking Water and Environmental 
Compliance Division, Northern Region 
Sudbury District, Sudbury Office 
199 Larch Street 
Suite 1201 
Sudbury ON P3E 5P9 
Tel.:  705 564-3237 
Toll Free:  1-800-890-8516 
Fax:  705 564-4180 

Ministère de l’Environnement, de la Protection de 
la nature et des Parcs 
 
Division de la conformité en matière d’eau potable 
et d’environnement, Direction régionale du Nord 
District de Sudbury, bureau de Sudbury 
199, rue Larch 
Bureau 1201 
Sudbury ON P3E 5P9 
Tél. : 705 564-3237 
Numéro sans frais: 1-800-890-8516 
Téléc. : 705 564-4180 

 

 
 
February 2, 2023 
 
Mr. Bart Doyle  
Assistant Director of Public Works 
[...]
6.3.1 details relating to visual monitoring for harmful algal blooms at or near the 
drinking water system intake(s), 

a) as described in drinking water works permit # 208-201, or

b) where the intake has an Intake Protection Zone in a source protection 
plan, within IPZ-1, or



208-101 Schedule C March 25, 2022

01212021 Treatment&Distribution AF3, EA5, DWWP3, MDWL5, RH
Page 18 of 21

c) within a circle that has a radius, measured from the intake, equal to the 
distance from the intake to the farthest edge of IPZ-2.

6.3.2 details relating to visual monitoring of shoreline; this is applicable to drinking 
water systems where the proximity of the intake(s) may be of concern.

6.3.3 details relating to reporting the observed or suspected harmful algal bloom, as 
described in section 6.2:

a) to the Overall Responsible Operator(s) and/or Operator(s)-in-Charge if 
the blooms have been observed or suspected by a duty operator; the 
Plan shall include wording that directs relevant drinking water staff to 
follow the instructions provided by the Overall Responsible Operator(s) 
or the Operator(s)-in-Charge;

b) to the medical officer of health; and 

c) to the local MECP representative and the Ministry’s Spills Action 
Centre.,

6.3.4 a sampling plan, including the identification of sample location(s) and frequencies 
that at a minimum match those described in condition 6.4. 

6.3.5 triggers that may increase the required sampling frequency;

6.3.6 up-to-date records that document staff training on the harmful algal bloom 
monitoring, reporting, and sampling procedures.

6.4 Any water samples collected under Condition 6.3.4 must be: 

6.4.1 collected, at a minimum, once per week, or as otherwise directed by the Ministry 
or the medical officer of health; 

6.4.2 collected prior to any treatment, if the sample is taken from raw water; 

6.4.3 collected at the point of entry into the distribution system, if the sample is taken 
from treated water;

6.4.4 collected from the shoreline by the drinking water system, if applicable based on 
Condition 6.3.1; 

6.4.5 submitted to a laboratory licensed to perform ELISA testing for total microcystin;  

6.4.6 repeatedly collected until 3 consecutive samples have shown non-detection of 
microcystin and the algal bloom is no longer suspected or visually observed. 

7.0 Source Protection

7.1 The owner of the drinking water system shall implement risk management measures, as 
appropriate, to manage any potential threat to drinking water that results from the 
operation of the drinking water system.



208-101 Schedule C March 25, 2022

01212021 Treatment&Distribution AF3, EA5, DWWP3, MDWL5, RH
Page 19 of 21

7.2 The owner of the system shall notify the Director in writing within thirty (30) days of any 
approved changes to an applicable source protection plan that impact the assessed 
threat level of a fuel oil system identified in Schedule A of drinking water works permit.

7.3 The notification required in condition 7.2 shall include:

7.3.1 A description of the changes and their impact on the assessed threat level of the 
fuel oil system(s); and,

7.3.2 A timeline for re-assessing the threat level and providing the results of the 
assessment to the Director.



01212021 Treatment&Distribution AF3, EA5, DWWP3, MDWL5, RH
Page 20 of 21

Schedule D:  Conditions for Relief from Regulatory 
Requirements

System Owner The Corporation of the City of Elliot Lake
Licence Number 208-101
Drinking Water System Name Elliot Lake Drinking Water System
Licence Effective Date March 25, 2022

Effective March 25, 2022, no relief from regulatory requirements is authorized by the Director under 
section 46 of the SDWA in respect of the drinking water system.



02052019 Treatment&Distribution AF3, EA5, DWWP3, MDWL5, RH
Page 21 of 21

Schedule E:  Pathogen Log Removal/Inactivation Credits
System Owner The Corporation of the City of Elliot Lake
Licence Number 208-101
Drinking Water System Name Elliot Lake Drinking Water System
Licence Effective Date March 25, 2022

1.0 Primary Disinfection Pathogen Log Removal/Inactivation Credits

Elliot Lake Water Treatment Plant 
Elliot Lake [SURFACE WATER]

Minimum Log Removal/ 
Inactivation Required

Cryptosporidium Oocysts Giardia Cysts a Viruses b

Elliot Lake Water Treatment 
Plant

2 3 4

  a At least 0.5 log inactivation of Giardia shall be achieved by the disinfection portion of the overall water treatment process.
  b At least 2 log inactivation of viruses shall be achieved by disinfection. 

Log Removal/Inactivation 
Credits Assigned c

Cryptosporidium Oocysts Giardia Cysts Viruses

Direct Filtration 2 2 1

Chlorination [CT: Clearwell] - 1+ 3+

  c Log removal/inactivation credit assignment is based on each treatment process being fully operational and the applicable log 
removal/inactivation credit assignment criteria being met.

Treatment Component Log Removal/Inactivation Credit Assignment Criteria

Direct Filtration 1. A chemical coagulant shall be used at all times when the treatment plant is in operation;
2. Chemical dosages shall be monitored and adjusted in response to variations in raw water 

quality;
3. Effective backwash procedures shall be maintained including filter-to-waste or an equivalent 

procedure during filter ripening to ensure that effluent turbidity requirements are met at all 
times;

4. Filtrate turbidity shall be continuously monitored from each filter; and
5. Performance criterion for filtered water turbidity of less than or equal to 0.3 NTU in 95% of 

the measurements each month shall be met for each filter.
Chlorination 1. Sampling and testing for free chlorine residual shall be carried out by continuous monitoring 

equipment in the treatment process at or near a location where the intended contact time 
has just been completed in accordance with the Ministry’s Procedure for Disinfection of 
Drinking Water in Ontario; and

2. At all times, CT provided shall be greater than or equal to the CT required to achieve the log 
removal credits assigned. 

Primary Disinfection 
Notes



 

 Appendix C  

  

  
  



01212021 Treatment&Distribution AF3, EA5, DWWP3, MDWL5, RH
Page 1 of 18

DRINKING WATER WORKS PERMIT

Permit Number:  208-201
Issue Number:  3

Pursuant to the Safe Drinking Water Act, 2002, S.O. 2002, c. 32, and the regulations made thereunder 
and subject to the limitations thereof, I hereby issue this drinking water works permit under Part V of the 
Safe Drinking Water Act, 2002, S.O. 2002, c. 32 to:

The Corporation of the City of Elliot Lake
45 Hillside Dr

Elliot Lake, ON  P5A 1X5

For the following municipal residential drinking water system:

Elliot Lake Drinking Water System
This drinking water works permit includes the following:

Schedule Description

Schedule A Drinking Water System Description
Schedule B General
Schedule C All documents issued as Schedule C to this drinking water works permit which 

authorize alterations to the drinking water system
Schedule D Process Flow Diagrams

Upon the effective date of this drinking water works permit #208-201, all previously issued versions of 
permit #208-201 are revoked and replaced by this permit.

DATED at TORONTO this 25th day of March, 2022

Signature

Aziz Ahmed, P.Eng.
Director
Part V, Safe Drinking Water Act, 2002



01212021 Treatment&Distribution AF3, EA5, DWWP3, MDWL5, RH
Page 2 of 18

1.0 System Description

1.1 The following is a summary description of the works comprising the above drinking water 
system:

Overview

The Elliot Lake Drinking Water System consists of 1 (one) drinking water treatment 
plant, two (2) standpipes with total storage volume of approximately 9400 m3 and 
approximately 60 kilometers of cast iron, ductile iron, and plastic pipes of sizes ranging 
from 150 mm diameter to 600 mm diameter watermains.

Elliot Lake Water Treatment Plant

Treatment Plant

Name Elliot Lake Water Treatment Plant

Street Address 200 Spine Road, Elliot Lake ON, P5A-1X2

UTM Coordinates NAD 83, UTM Zone 15, 371720.00m E, 5137940.00m N

System Type Surface Water Treatment Plant

Notes A plant enclosure building approximately 100 m long by 30 m wide by 8 m high 
housing laboratory, workshop, garage, office and washroom facilities and 
process systems and equipment 

Surface Water Supply

Intake Crib and Pipe

Description A 295 m long, 900 mm diameter high density polyethylene raw water intake 
pipe with fibreglass intake structure and crib having a capacity of 36,000 m3/d

Location

Notes

Schedule A:  Drinking Water System Description

System Owner The Corporation of the City of Elliot Lake
Permit Number 208-201
Drinking Water System Name Elliot Lake Drinking Water System
Permit Effective Date March 25, 2022



208-201 Schedule A March 25, 2022

01212021 Treatment&Distribution AF3, EA5, DWWP3, MDWL5, RH
Page 3 of 18

Low Lift Works

Low Lift Pumps

Description A low lift pumping station having a firm capacity of 28,900 m3/d, equipped with 
two (2) removable manually cleaned inlet screens

Capacity Four (4) vertical turbine low lift pumps, 2 rated at 209 L/s, one rated at 95 L/s 
and one rated at 60 L/s 

Notes One (1) venturi tube water meter on the raw water main located in the main 
plant

Coagulation

Rapid Mix Tanks

Description Two (2) cell rapid mix tanks with two 15 kW mixers and one 3.75 kW 
submersible mixer. Total residence time at design flow 5 minutes

Dimensions

Notes

Flocculation

Flocculation Tanks

Description Four (4) parallel sets of three (3) hydraulic spiral flow flocculation tanks 
arranged in series

Dimensions
Notes

Filtration

Filters

Description Three (3) rectangular filters with dual media (anthracite/sand) and hydraulic 
surface wash rated at 10.0 m/hr at design flow each equipped with a filter-to-
waste system

Capacity Two (2) vertical turbine backwash pumps each rated at 250 L/s and capable of 
providing a backwash rate of 45 m/h with both pumps in operation.

Notes



208-201 Schedule A March 25, 2022

01212021 Treatment&Distribution AF3, EA5, DWWP3, MDWL5, RH
Page 4 of 18

Waste Residual Management

Residue Management System

Description A filter backwash wastewater settling and disposal facility 

Three (3) settling/surge tanks capacity 235 m3 each.
One (1) sludge holding/thickening tank capacity 60 m3

Two (2) sludge pumps each rated at 4 L/s (one duty one standby) for transfer 
of sludge from the settling tanks to the sludge holding tank or for tank truck 
loading.

Equipment

Supernatant is discharged to Elliot Lake

Notes

High Lift Works

High Lift Pumps

Description Four (4) vertical turbine centrifugal high lift pumps 

One (1) pump rated at 45 L/s

Two (2) pumps rated at 100 L/s

Capacity

One (1) pump rated at 215 L/s

Notes One (1) venturi tube flow meter installed on the high lift pump header

On-Site Storage

Reservoir

Description A 2,300 m3 capacity baffled clearwell with a common filter effluent chamber, 
and two independent storage/chlorine contact tanks each of which can be 
isolated for service

Dimensions

Notes

Emergency Power

Backup Power Supply

Description A 550 kW diesel engine driven stand-by power generator set and associated 
equipment, located in a separate room of the Plant Enclosure Building, sized to 
operate sufficient pumps and systems to produce average day flow from the 
plant.

Notes Includes all associated piping, electrical and mechanical equipment, ventilation, 
monitoring, control, metering, and alarm systems, and instrumentation



208-201 Schedule A March 25, 2022

01212021 Treatment&Distribution AF3, EA5, DWWP3, MDWL5, RH
Page 5 of 18

Instrumentation and Control

SCADA System

Description A SCADA system 

One (1) mag flow meter on the raw water line located within the main plant

Three (3) mag flow meters, one (1) on each filter effluent line

One (1) mag flow meter on the backwash pumps discharge line

Flow Measurement 
Locations

One (1) venturi tube water meter on the high lift pumps discharge line

Two (2) level sensors on the intake well

One (1) level sensor on the filter inlet

Three (3) level sensors, one (1) on each filter

Three (3) level sensors on the clearwell

One (1) level sensor on the standpipe

Level Measurement 
Locations

Three (3) level sensors, one (1) on each settling/surge tank

One (1) turbidity analyzer on the raw water line located within the main plant

Three (3) turbidity analyzers, one (1) on each filter effluent line

One (1) chlorine analyzer for the clearwell by the chlorine injection

One (1) pH analyzer on the high lift pumps discharge line

One (1) chlorine analyzer on the high lift pumps discharge line

Analyzer Locations

One (1) fluoride analyzer on the high lift pumps discharge line

One (1) pressure indicator (gauge) located on the raw water line located within 
the main plant
Three (3) loss of head indicators, one (1) located on each filter effluent line

Other Relevant 
SCADA 
Communications & 
Controls

One (1) pressure indicator (gauge) located on the high lift pumps discharge line

Notes SCADA System is designed and maintained by Nor-Tech Power and Controls 
Inc.

Fuel Oil Systems

Fuel Storage Locations

Location Easting 371720.00m Northing 5137940.00m Zone 15 NAD 83

Description One (1) 675 gallon single wall, above ground steel fuel storage tank

Fuel Type Diesel

Source Protection 
Area

Not Applicable

Notes



208-201 Schedule A March 25, 2022

01212021 Treatment&Distribution AF3, EA5, DWWP3, MDWL5, RH
Page 6 of 18

Chemical Addition

Alum

Description Coagulant feed system consisting of one 27,000 L capacity liquid PACl (or 
alternatively liquid alum) storage tank with a remote filling system.

Feed Point

Two (2) (one duty, one standby) chemical feed pumps and chemical feed 
line(s) to the rapid mix tank

Equipment

Notes

Lime

Description Pre and post capability lime feed systems for alkalinity and pH adjustment, 
currently using post feed system 

Feed Point

One (1) 30 ton silo and volumetric feeder into a slurry make-up tank

Two (2) chemical feed
A standby hopper, volumetric feeder and feed pump as a complete standby to 
the silo system

Equipment

Chemical feed lines to raw water pipe just up-stream of the rapid mix tank and 
to the high lift pump header

Notes

Chlorine

Description A chlorine gas disinfection system consisting of a two (2) one tonne cylinder 
weight scales with vacuum regulators and three (3) (one pre, one post, and 
one standby, current configuration is post filter chlorination) 90 kg/d capacity 
chlorinators with storage space for seven (7) one-ton cylinders and all 
associated equipment including, gas detector and alarm system, all located in 
a separate room of the Plant Enclosure Building

Feed Point

Equipment
Notes Chlorine solution feed lines to the chlorine solution diffusers located in the raw 

water well and the filter effluent chamber;

Hydrofluosilicic Acid

Description A fluoride feed system consisting of a 4,500 L hyrofluosilicic acid bulk storage 
tank and one chemical feed pump.

Feed Point

Equipment

Notes



208-201 Schedule A March 25, 2022

01212021 Treatment&Distribution AF3, EA5, DWWP3, MDWL5, RH
Page 7 of 18

Storage Reservoirs

Standpipe (Small)

Location 18 Roman Ave, Elliot Lake ON, P5A-1R6

UTM Coordinates WGS84, 0372933 m E, 5137762 m N

Description Off Roman Avenue, between Joubin Road and Wiiioughby Road.

Dimensions Total Volume: 1527 m3 Useable Volume: 1527 m3

Notes 111 Frobel St, Elliot Lake ON, P5A-3A2

Standpipe (Large)

Location 18 Roman Ave, Elliot Lake ON, P5A-1R6

UTM Coordinates WGS84, 0372933 m E, 5137762 m N

Description Off Roman Avenue, between Joubin Road and Wiiioughby Road (beside the 
small standpipe)

Dimensions Total Volume: 7870 m3 Useable Volume: 7870 m3

Notes

Watermains

1.2 Watermains within the distribution system comprise:

1.2.1 Watermains that have been set out in each document or file identified in column 
1 of Table 1.

Table 1:  Watermains

Column 1
Document or File Name

Column 2
Date

Water Distribution System Map21.pdf May 12, 2021

1.2.2 Watermains that have been added, modified, replaced or extended further to the 
provisions of Schedule C of this drinking water works permit on or after the date 
identified in column 2 of Table 1 for each document or file identified in column 1. 

1.2.3 Watermains that have been added, modified, replaced or extended further to an 
authorization by the Director on or after the date identified in column 2 of Table 1 
for each document or file identified in column 1.



01212021 Treatment&Distribution AF3, EA5, DWWP3, MDWL5, RH
Page 8 of 18

1.0 Applicability

1.1 In addition to any other applicable legal requirements, the drinking water system 
identified above shall be altered and operated in accordance with the conditions of this 
drinking water works permit and the licence #208-101.

1.2 The definitions and conditions of licence #208-101 are incorporated into this permit and 
also apply to this drinking water system.

2.0 Alterations to the Drinking Water System 

2.1 Any document issued by the Director to be incorporated into Schedule C to this drinking 
water works permit shall provide authority to alter the drinking water system in 
accordance with the applicable conditions of this drinking water works permit and licence 
#208-101.

2.2 All documents issued by the Director as described in condition 2.1 shall form part of this 
drinking water works permit.

2.3 All parts of the drinking water system in contact with drinking water that are added, 
modified, replaced, extended shall be disinfected in accordance with a procedure 
approved by the Director or in accordance with the applicable provisions of the following 
documents:

a) Until September 24, 2022 the ministry’s Watermain Disinfection 
Procedure, dated November 2015. As of September 25, 2022 the 
ministry’s Watermain Disinfection Procedure, dated August 1, 2020;

b) Subject to condition 2.3.2, any updated version of the ministry’s 
Watermain Disinfection Procedure;

c) AWWA C652 – Standard for Disinfection of Water-Storage Facilities;
d) AWWA C653 – Standard for Disinfection of Water Treatment Plants; and
e) AWWA C654 – Standard for Disinfection of Wells.

2.3.1 For greater clarity, where an activity has occurred that could introduce 
contamination, including but not limited to repair, maintenance, or physical / 
video inspection, all equipment that may come in contact with the drinking water 
system shall be disinfected in accordance with the requirements of condition 2.3. 
above.   

2.3.2 Updated requirements described in condition 2.3 b) are effective six months from 
the date of publication of the updated Watermain Disinfection Procedure.

Schedule B:  General
 

System Owner The Corporation of the City of Elliot Lake
Permit Number 208-201
Drinking Water System Name Elliot Lake Drinking Water System
Permit Effective Date March 25, 2022



208-201 Schedule B March 25, 2022

01212021 Treatment&Distribution AF3, EA5, DWWP3, MDWL5, RH
Page 9 of 18

2.4 The owner shall notify the Director in writing within thirty (30) days of the placing into 
service or the completion of any addition, modification, replacement, removal or 
extension of the drinking water system which had been authorized through:

2.4.1 Schedule B to this drinking water works permit which would require an alteration 
of the description of a drinking water system component described in Schedule A 
of this drinking water works permit;

2.4.2 Any document to be incorporated in Schedule C to this drinking water works 
permit respecting works other than watermains; or

2.4.3 Any approval issued prior to the issue date of the first drinking water works 
permit respecting works other than watermains which were not in service at the 
time of the issuance of the first drinking water works permit.

2.5 The notification required in condition 2.4 shall be submitted using the “Director 
Notification Form” published by the Ministry.

2.6 For greater certainty, the notification requirements set out in condition 2.4 do not apply to 